BON380BT

Sprengskisse og reservedelsliste

Jonnet-norge.no

Kundeservice:
post@bonnet-norge.no
Telefon: 46 67 99 18

Side 1 av 8






BON380BT

Dri}g'_ng Sparepart Name Qty
1 FP160 body/chassis 1
2 Towing bar 1
3 M10 x 70mm bolt 5
4 M10 flat washer 31
5 M10 lock nut 19
6 Manual jockey wheel 1
7 Ball hitch coupler Europé 1
8 M12 flat washer 60
9 M12 lock nut 39
10 Hydraulic fitting G1/2 - 3/8 7
11 M8 x 25mm bolt 4
12 Set screw M6 x 10mm 1
13 M10 x 55mm bolt 4
14 Rubber shock pad 4
15 M12 flat washer 1
16 Kohler CH440 14hp engine 1
17 3mm dia x 35mm split pin 3
18 Engine spacer sleeve 1
19 Adjustable support leg 1
20 3mm DIA spring split pin 4
21 Hydraulic fitting G1/2 9
22 Mounting plate 1
23 Backup splitting handle 1
24 Oil measure cap/dipstick 1
25 M8 x 20mm bolt 1
26 Hydraulic fitting G3/4 2
27 M8 lock nut 26
28 Log splitter height setter 1
29 M12 x 30mm bolt 4
30 Splitter height adjustor handle 1
31 Fender/mud guard 2
32 M12 flat nut 19
33 M8 x 70mm bolt 4
34 M8 flat washer 65
35 Wheel axle 1
36 Complete wheel and hub 2
37 M20 axle nut, slotted 2
38 Hydraulic oil drain plug ZG1/2 1

Side3 av 8




BON380BT

Drilv(\;l.ng Sparepart Name Qty
39 Built-in hydraulic oil filter 1
40 Seal 14
41 Log splitter pivot arm 1
42 4mm DIA spring split pin 2
43 Shoulder bolt, M20-M10 X 10 mm 3
44 Spring for log stop kit, 25 OD, 2 DIA WIRE, 48mm LG 1
45 M20 flat washer 5
46 Oil drainage flange 1
47 Log stop measure 1
48 Log stop measure shaft 1
49 Big mesh safety guard 1
50 M6 x 50mm bolt 1
51 M6 lock nut 73
52 4 or 6-way splitting blade 1
53 Chainsaw safety guard 1
54 Small mesh safety guard 1
55 Infeed hatch-small part 1
56 Infeed hatch-big part 1
57 M6 x 60mm socket head cap screw 1
58 M6 x 16mm bolt 8
59 Steel safety guard 1
60 Chainsaw trigger valve 1
61 M6 x 60mm bolt 8
62 M6 flat washer 99
63 M24 nut 1
64 M24 spring washer 1
65 M24 flat washer 1
66 Log pusher 1
67 Cylinder kit 1
68 M12 x 40mm inner hexagonal rounded head bolt 2
69 Chainsaw-oil tank 1
70 Chainsaw-oil tank cap 1
71 Chainsaw control handle 1
72 90° hydraulic fitting G 1/2 8
73 90°, 3 hole flange fitting 2
74 M8 x 45mm inner hexagonal bolt 6
75 M8 spring washer 22
76 Chainsaw motor holder 1

Side 4 av 8




BON380BT

Drz'a‘lv(\;l.ng Sparepart Name Qty
77 M8 x 35mm socket head cap screw 8
78 Chainsaw motor 1
79 M10 x 20mm bolt 2
80 M10 spring washer 2
81 Chain sword / bar 1
82 78 links chainsaw chain 1
83 Adjustor- rivet 1
84 Chain adjustor block 1
85 M8 x 55 mm bolt 2
86 M12 spring washer 2
87 M12 x 25mm bolt 1
88 Flat washer M12, 45mm OD, 3mm THK 1
89 10 teeth sprocket 1
90 G 1/2 hydraulic T junction 1
91 Hydraulic fitting G3/4-G1/2 2
92 M6 x 20mm socket head cap screw oil filter 2
93 M6 spring washer 6
94 External oil filter 1
95 O ring 65mm x 3.55mm THK 1
96 M6 nut 3
97 M12 x 40mm bolt 5
98 1
99 Love joint coupler 1
100 1
101 N/A
102 FP160 GC&EC double pump 1
103 M8 x 10mm set screw 5
104 Pump mounting plate 1
105 Splitting valve 1
106 Safety valve 1
107 High pressure hydraulic pipe 8
108 Low pressure hydraulic pipe 3
109 Cotter pin 25mm LG, 12mm @ 2
110 M6 x 30mm carriage bolt 3
111 Support plate 1
112 Rubber mat 1
113 M12 x 25mm carriage bolt 8
114 Conveyor connection plate 1

Side5av 8




BON380BT

Dr?‘lv(\;l.ng Sparepart Name Qty
115 Conveyor bottom roller 1
116 Bottom roller axle 1
117 25mm DIA stop collar 3
118 M12 x 35mm bolt 12
119 FL204 oval bearing 4
120 MIO x 60mm bolt 1
121 M10 flat nut 5
122 Outfeed conveyor motor HMR 160, 021-0164 1
123 Steel wedge 2
124 Connection bearing 1
125 Convyor chute bottom part 1
126 M8 x 35mm bolt 2
127 Conveyor support leg 1
128 M8 x 25mm bolt 16
129 4003# clamp lock / toggle style 1
130 M6 x 16mm inner hexagonal bolt 3
131 M6 x 16mm countersunk head bolt 2
132 Conveyor chute top part 1
133 Roller ajustable handle 2
134 Conveyor top roller holder 1
135 Conveyor top roller 1
136 Steel stop bar on belt 13
137 M6 x 16mm cup head bolt 52
138 250 x 6800mm conveyor belt 1
139 M12 x 35mm inner hexagonal bolt 1
140 M10 x 50mm bolt 1
141 Gag lever 1
142 Air cylinder/gas damper 1
143 2mm DIA x 15mm split pin 5
144 6mm DIA x 60mm hinge pin 4
145 Infeed conveyor belt 1
146 Bearing 6205-Z 2
147 M6 x 35mm bolt 3
148 M8 flat nut 2
149 149 support welding plate 1
150 150 support plate 1
151 Infeed conveyor motor HM R 80, 026-0162 1
152 Infeed roller(1) 1

Side 6 av 8




BON380BT

Drilv(\;l.ng Sparepart Name Qty
153 Thin nut M20 x 5mm 1
154 #154 lock pin / index plunger 1
155 Infeed valve 1
156 M8 x 40mm bolt 2
157 Speed control valve 1
158 M12 x 110mm bolt 2
159 Infeed roller axle 1
160 Infeed roller(2) 1
161 M8 x 30mm bolt 4
162 Groove support plate 2
163 Spring lock pin 8mm DIA 3
164 Infeed support bracket 1
165 Infeed track welding 1
166 M20 x 40mm bolt 1
167 Back-up small splitting handle 1
168 M10 x 25mm bolt 7
169 M12 x 80mm bolt 1
170 Spring clip / circlip 28mm DIA 3
171 Bearing 6001-2RS 3
172 Winch roller(1) 1
173 Winsh roller holder 1
174 Oil pipe 90° angle connector 3
175 Chainsaw oil level pipe 1
176 On/Off oil valve 1
177 Qil flow control valve SLS-03-08 1
178 Winch mouting plate 1
179 Winch roller(2) 1
180 Winsh roller holder 1
181 Carriage bolt M12 x 55mm 2
182 Carriage bolt M12 x 35mm 2
183 Winch kit 1
184 #184 string holder 1
185 Conveyor support leg axle 2
186 90° hydraulic fitting G3/4 - 1/2 1
187 M10 x 30mm bolt 1
188 Carriage bolt M12 x 30mm 4
189 M6 x 45mm bolt 2
190 Flat washer M6, 16mm OD x 2mm THK 2

Side 7 av 8




BON380BT

Drawing
No.

Sparepart Name Qty

191 Cotter pin 65mm LG, 14mm @

Chain tensioner (kit

Side 8 av 8



